
NATIONAL WATER RESEARCH INSTITUTE

Proposed Panel Members 

Expert Panel for the California Department of Public Health 

Development of Water Recycling Criteria for 
Indirect Potable Reuse through Surface Water Augmentation 

and the Feasibility of Developing Criteria for Direct Potable Reuse

Prepared for: 

California Department of Public Health 
1616 Capitol Avenue 

Sacramento, CA 95899

Prepared by: 

National Water Research Institute 
18700 Ward Street 

Fountain Valley, CA 92728 
Phone (714) 378-3278

www.nwri-usa.org

February 11, 2014 



ABOUT NWRI 
______________________________________________________________________________

A 501c3 nonprofit organization, the National Water Research Institute (NWRI) was founded in 
[...]
treatment alternatives to minimize brine, and 
assisted with the evaluation of advanced water 
treatment process alternatives. 
Role: Technical Advisor 
 
Rancho California Water District  
Title: Rancho California Alternative Secondary 
Treatment Evaluation 
Year: 2011- present 
The Rancho California Water District (District) 
owns and operates the Santa Rosa Water 
Reclamation Facility (SRWRF) in Murrieta, CA. 
Almost all of the wastewater treated at the 
SRWRF is reclaimed and reused locally for land 
irrigation. The heart of the treatment process at 
SRWRF is sequencing batch reactors (SBRs) 
that have historically performed poorly and 
struggle to handle peak flows. Trussell Tech is 
currently working with the District to assess the 
current performance of each process, document 
the current conditions of the facility, develop 
alternatives for either replacing or upgrading the 
secondary process, and evaluate and estimate 
these alternatives to provide the district with the 
best overall upgrade approach to reliably and 

efficiently produce reclaimed water for the next 
20-30 years. 
Analyses of the past two years of data and 
communication with plant operators about 
treatment challenges form the basis for the 
recommendations. Focus has been placed on 
process targets and possible changes to reach 
optimal efficiency and performance with respect 
to coagulation, filtration, chlorination, and solids 
handling. Recommendations will be categorized 
based on immediate, short, and long-term time 
scales to enable the City to comprehensively 
plan capital improvements. 
Role: Technical Advisor 
 
Search Dog Foundation 
Title: National Training Center Water Treatment 
Design 
Year: 2010 to present 
Search Dog Foundation (SDF) is currently 
planning and constructing their National Training 
Center (NTC) in the foothills of Santa Paula, CA 
to consolidate its canine kennels, search training 
sites, and offices.  The NTC is located in a quiet, 
rural area, and their projected water demand of 
4000 gallons per day must be met with an onsite 
groundwater well.  Testing has shown this water 
quality to be challenging, containing elevated 
levels of total dissolved solids, sulfates, boron, 
iron, manganese, and potentially hydrogen 
sulfide.  Also challenging is the client’s request to 
have minimal trucking associated with water 
treatment and an impacted watershed (i.e., no 
conventional place to discharge the waste stream 
produced by water treatment).  Trussell 
Technologies has evaluated multiple whole-
system treatment technologies for the NTC, 
including solar distillation, thermal distillation, and 
reverse osmosis (RO) with pretreatment for 
producing drinking water; and thermal distillation 
and evaporative beds for brine minimization and 
treatment. Upon Trussell Technologies’ 
recommendation, SDF has selected RO with 
pretreatment and evaporative brine beds for their 
overall water treatment system, and retained 
Trussell Technologies for the process design.  To 
ensure successful RO performance, pretreatment 
involves tray aeration to oxidize iron, 
manganese, and hydrogen sulfide and 
greensand filtration.  Post-treatment of the RO 



  R. Rhodes Trussell, Ph.D., P.E., BCEE Resume 

 
 

TRUSSELL TECHNOLOGIES, INC.  |   R. Rhodes Trussell, Ph.D., P.E., BCEE Resume  
 

permeate will involve boron ion exchange, calcite 
filtration for stabilization, and disinfection.  RO 
brine and filter backwash water will be sent to the 
evaporative beds, where only solids will be 
retained, making this overall system essentially 
zero-liquid discharge.   Trussell Technologies will 
continue to participate in final process design, as 
well as start-up testing and evaluation of the new 
water treatment system, enabling the NTC to 
have a safe and reliable drinking water supply. 
Role: Technical Advisor 
 
MWH / City of Tacoma Dept. of Public Utilities 
(Tacoma Water) 
Engineering Analysis and Technical Review Services 
for The Green River Filtration Facility 
Year: 2010-2012 
MWH Americas, Inc. (MWH) provided design 
consultant services to the City of Tacoma, 
Department of Public Utilities, Water Division 
(Tacoma Water) for design and construction of a 
new filtration facility for the Green River supply to 
meet the requirements of the Long Term 2 Enhanced 
Surface Water Treatment Rule (LT2ESWTR). 
Successful implementation of this project will provide 
significant benefits to Tacoma Water, its Regional 
Water Supply System Partners (Partners) and other 
wholesale customers. 
The Green River Filtration Facility (GRFF) will be 
constructed on the site of the existing Green River 
Headworks Facilities. It will treat water supplied from 
the Green River downstream of Howard Hanson 
Dam and from the North Fork Well Field (NFW). The 
initial maximum filtration capacity of the new facilities 
will be 150 mgd with an ultimate filtration capacity of 
168 mgd. Planned capacity will be 90 mgd when 
operating in conventional mode (with pretreatment 
preceding the filters). Currently, maximum and 
annual average treatment flows are approximately 
110 mgd and 60 mgd, respectively, but are 
anticipated to increase after construction of the 
GRFF. Trussell Tech provided engineering analysis, 
oversight and technical review services as a 
subconsultant to MWH. 
Role: Technical Director  
 
West Basin Municipal Water District 
Title: SWRO Demonstration 
Year: 2008-present 

Trussell Technology assisted WBMWD in the 
design and now the operation of their full-scale 
seawater desalination facility in Redondo Beach, 
CA.  Operational assistance includes 
management of the system for manufacturing 
preformed chloramines, monitoring and control of 
water quality in the seawater, the product water, 
and the seawater discharge.  The firm also 
manages the quality control on the bench-sale 
unit for post treatment. 
Role: Technical Advisor  
 
West Yost Associates 
Title: Davis-Woodland Water Supply Project 
Year: 2009-present 
Trussell Technologies has provided water quality 
and treatment support to West Yost Associates in 
the development of the Davis-Woodland Water 
Supply Project, a 52 mgd project which will take 
water from the Sacramento River, treat it and 
supply it to these two Central Valley 
Communities.  The project is utilizing a design-
build-operate method of delivery and Trussell 
supervised extensive water quality monitoring, 
coordinated with the California Department of 
Health, prepared white papers on key water 
quality issues, conducted bench testing on 
treatment, prepared a 15% design of the 
benchmark process train, including process flow 
sheet, design criteria, hydraulic profile, and site 
layout, equipment selection.  The firm has also 
prepared major portions of the RP and draft 
service contract. 
Role: Technical Director  
 
RMC Environment/ Marina Coast Water 
District 
Title: Marina Coast Regional Desalination Project 
Year: 2009-2012 
The Marina Coast Water District was working 
with Cal Am and Monterey County to develop a 
10 mgd regional desalination project.  Trussell 
Technologies did the preliminary process design 
including flow sheet, design criteria, process 
modeling, water quality goals, and equipment 
selection and interaction with the California 
Department of Health.  The effort included 
extensive evaluation of GWUIDI criteria, 
alternatives for disinfection and an extensive 



  R. Rhodes Trussell, Ph.D., P.E., BCEE Resume 

 
 

TRUSSELL TECHNOLOGIES, INC.  |   R. Rhodes Trussell, Ph.D., P.E., BCEE Resume  
 

examination of alternatives for corrosion control, 
including a preliminary design. 
Role: Technical Director 
 
Private Client 
Title: Water Filtration Development 
Year: 2009 
Developing advanced water filtration technology 
for a private client via market and regulatory 
investigation, experimentation, design and 
collaboration with academic and manufacturing 
partners, including comparisons of various 
attributes with multicriteria decision making tools 
(e.g., Target Plot/-Spider Diagram) and 
development of a technology roadmap. 
Role: Technical Director  
 
RMC Environment/ Marina Coast Water 
District 
Title: Marina Coast Salinas River Surface Water 
Treatment Plant Conceptual Design and 
Permitting 
Year: 2009 
The Marina Coast Water District is developing 
new water supply options including a surface 
water treatment plant on the Salinas River in 
Monterey County. The project consists of 
seasonal diversion of excess Salinas River 
surface water and treating it at a surface water 
treatment plant to provide a potable water supply 
directly to urban users.  Trussell Technologies, 
Inc was hired by RMC Environment to prepare a 
conceptual design of the plant, assist with the 
process selection, and the Department of Public 
Health permitting, including the preparation of the 
sampling plan. The primary treatment processes 
proposed for this facility are high rate 
sedimentation (Actiflo) followed by microfiltration 
(MF) membranes.  These processes were 
selected for their ability to meet water quality 
goals, large turndown requirements, and in the 
case of Actiflo, ability to handle rapid changes in 
turbidity. 
Role: Project Advisor 
 
City of San Diego   
Title: Innovative Brine Minimization Treatment 
Train 
Year: 2009 

In order to diversify its potable water supply 
portfolio, the City of San Diego is conducting a 12 
month San Pasqual Brackish Groundwater 
Desalination Demonstration Project. In addition 
to investigating the efficacy of various wells to 
extract sustained production volumes from the 
shallow aquifer, the Demonstration Project is 
aimed at determining the operational parameters 
that will be necessary for sustained operation of 
a reverse osmosis plant. This project will 
investigate precipitative softening processes 
using two of the most promising technologies (i.e. 
tubular membrane filtered lime slurry reactor and 
a pellet reactor) and a biological reducing 
process to eliminate oxyanions (i.e. sulfate, 
nitrate). The overall treatment train objectives are 
to minimize the total brine volume and the mass 
of salt contained in this brine without using any 
cost-prohibitive thermal processes currently 
incorporated in treatment schemes that approach 
the recoveries described here (i.e. zero liquid 
discharge (ZLD) at 97%). 
Role: Project Advisor  
 
Sunnyslope County Water District 
Title: Treatment of Groundwater Using 
Precipitation Softening 
Year: 2008-2009 
The District faces increasingly stricter regulations 
on its wastewater discharge, which limits the 
concentrations of sodium, chloride, and total 
dissolved solids that are allowed. Unfortunately, 
the groundwater available to the District is hard 
and self-regenerating water softeners (SRWS) 
are in common use throughout the service area, 
which increases all three constituents of concern. 
RMC retained the services of Trussell 
Technologies to evaluate treatment alternatives 
that could reduce the water hardness and the 
total dissolved solids concentration without using 
complex or expensive treatment processes. 
Trussell Technologies evaluated softening 
treatment alternatives using a ‘Softie Model’ to 
compare a pellet reactor, to a high rate solids 
contactor with lime, along with a high rate solids 
contactor with lime and potassium soda ash. In 
addition to evaluating lime softening of the 
groundwater, Trussell Tech was tasked with 
modeling softening processes to treat the brine 
from a primary reverse osmosis operating on the 



  R. Rhodes Trussell, Ph.D., P.E., BCEE Resume 

 
 

TRUSSELL TECHNOLOGIES, INC.  |   R. Rhodes Trussell, Ph.D., P.E., BCEE Resume  
 

groundwater. Modeling the operation of a 
secondary RO system treating the softened RO 
brine is also part of this project. Trussell Tech will 
participate in an evaluation of additional brine 
minimization alternatives such as: evaporation 
ponds, VSEP and thermal processes. 
Role: Technical Director 
 
West Basin Municipal Water District 
Pilot Operation Of Novel High-Rate Granular 
Media Filtration As Pre-Strainer To Microfiltration 
On Open- Intake Seawater Source 
Year: 2009 
West Basin MWD’s El Segundo, CA pilot test 
site, have successfully employed a 100-micron 
disc filter for this application. The District has now 
investigated an alternate approach to pre-
straining, using a high- rate granular media filter 
(GMF) in place of the disc filter. The goal is a 
more robust pretreatment process that can 
accomplish the straining requirements at a 
reduced total water cost. 
To evaluate the GMF concept, two pilot trains 
were operated with identical microfiltration (MF) 
systems operating downstream of the pre-
straining processes. The high rate GMF and disc 
filter processes were operated in parallel on the 
raw ocean water that was pre-screened with a 
1.6 mm basket strainer. This enabled the 
performance of the GMF / MF combination to be 
compared to the disc filter / MF combination. 
Data was generated for typical seawater 
conditions as well as impaired seawater 
conditions that occurred as a result of algal 
blooms and storm events. West Basin MWD 
plans to continue to evaluate the process 
benefits and the economics of these two pre- 
strainer technologies to determine the most cost-
effective and robust pretreatment system (pre-
strainer + MF). 
Role: Technical Advisor 
 
City of Austin, Texas 
Title: Chlorine contamination 
Date: 2008-2009 
The City of Austin substantially expanded the 
city’s water treatment plant and, as part of the 
process, it constructed facilities to receive, store, 
evaporate and deliver liquid chlorine.  Storage 
facilities are sufficient for 48 tons of liquid 

chlorine.  During the start-up of the facilities, 
contamination began to appear in the chlorine 
and a dispute has arisen between the City and 
the contactor as to the cause of the 
contamination.  The City has retained Dr. 
Trussell to serve as an expert witness on its 
behalf. 
Role: Expert Witness 
 
MWH/West Basin Municipal Water District 
Title: West Basin Red Tide Project 
Year: 2007 – 2008 
Working with MWH, Trussell Tech has been 
retained along with the University of Southern 
California to develop and conduct a 
comprehensive monitoring program for 
stormwater impacts on the SWRO treatment 
process and resulting permeate water quality, 
and marine phytoplankton and biotoxin 
production impacts on the SWRO process and 
resulting permeate water quality.  The monitoring 
program will develop real-time monitoring 
surrogates and utilize state-of-the-art 
technologies to demonstrate the public health 
and operational significance of these events.  
The algal toxin information generate by the 
project is novel both in the context of seawater 
desalination, as well as in the context of 
fundamental research in marine biology and 
oceanography.  Trussell Tech has developed the 
stormwater monitoring program and is 
coordinating the RO testing related to the algal 
toxins identified for study by USC. 
Role: Project Manager 
 
West Yost/ Davis-Woodland JPA 
Project Title: Davis-Woodland’s Sacramento 
River Surface Water Treatment Plant Conceptual 
Design and Permitting 
Year: 2009-Present 
The Cities of Davis (Davis) and Woodland 
(Woodland) and the University of California at 
Davis (UC Davis) are working in partnership to 
develop a regional water supply. The Davis-
Woodland Water Supply Project (DWWSP) is 
intended to divert and treat Sacramento River 
water and convey the resulting potable water to 
the project partners. Trussell Technologies, Inc 
was hired by West Yost to assist with the 
Department of Public Health permitting, including 



  R. Rhodes Trussell, Ph.D., P.E., BCEE Resume 

 
 

TRUSSELL TECHNOLOGIES, INC.  |   R. Rhodes Trussell, Ph.D., P.E., BCEE Resume  
 

the preparation of the sampling plan. In 
subsequent phases of the work Trussell 
Technologies, Inc will be involved in the following 
tasks: preparation of water quality performance 